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FCCID SWX-UDBP

ISED ID 6545A-UDBP
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Test Report Serial Number | TR8980_02
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Test Personnel
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25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
1 UNII-3 Band
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Power Spectral Density 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Power Spectral Density 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Power Spectral Density 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Tx Spurious Emission 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Power Spectral Density 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Tx Spurious Emission 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Power Spectral Density 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS
Tx Spurious Emission 5795.000 24.0 40.000000 | PASS
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Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 21.200000 5734.350000 5755.550000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 -0.4
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Spectrum :21

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30de SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

-20 dem o A

-30 dBm

-40 dBm n //_/ \‘\,\/\

wwwf\f\/w f MW
-60 dBm:
-70 dBm
-80 dBm
CF 5.745 GHz 400 pts Span 40.0 MHz
)i T
Date: 28.MAR.2024 04:04:2¢
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 135 30.0 13.5 98.289 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5740.049505 | -1.124 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density
BT
30
20+
E -+
L 10t
£ T
[ 4
(]
-
5736 5740 5745 5750 5755
Frequency in MHz
Connector 1 Connector 2 Surm Lewvel Lirrit 2 FsD
Measurement
Setting Instrument Value Target Value
Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 17.850000 0.500000 5736.075000 5753.925000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 -3.9 | PASS
6 dB Banchvicth
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Freauency in MHz
Bandwidth
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Spectrum :21

Ref Level 0.00 dBm @ RBW 100 kHz

Att 20 de  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dém

-20 dBm

o ) M
" A,

-50 dBm L

-60 dBm vy 4
Loiyrthor \M\MW\WW"’\
-70 dBm:
-80 dBm
-90 dBm
CF 5.745 GHz 800 pts Span 40.0 MHz
)i GHRNRREDD Wo !
Dat 28.MAR.2024 04 : 0! 2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 18.000000 5735.875000 5753.875000
DUT Frequency Result
(MHz)
5745.000000 | PASS

TR8980_UDB-Pro_FCC_15.407_UNII-3_Annex_r2 Page 7 of 39
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 % Banchuictth
101
o+ /WN’\F\/\-’—N\\/\/\/\/\

Levelin dBm

5730

5735

5740 5745 5750 5755 5760 5765

5725
Freauency in MHz
Bandwidth
Spectrum [@
Ref Level 0.00 dem @ RBW 500 kHz
Att 20 de SWT 11.3 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm
20 dby TN
-30 dBm / \
-40 dBm / \
-50 dBm f//
-60 "Em \/_\
-70 dBm
-80 dBm
-90 dBm
CF 5.745 GHz 160 pts Span 40.0 MHz
( ) J G wo
Dat .MAR 4 04:05:28
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5471.750000 -28.4 1.4 -27.0
5517.250000 -28.9 1.9 -27.0
5472.250000 -28.9 1.9 -27.0
5474.250000 -29.0 2.0 -27.0
5503.250000 -29.0 2.0 -27.0
5542.250000 -29.1 2.1 -27.0
5516.750000 -29.1 2.1 -27.0
5479.250000 -29.1 2.1 -27.0
5485.750000 -29.2 2.2 -27.0
5471.250000 -29.2 2.2 -27.0
5503.750000 -29.2 2.2 -27.0
5486.750000 -29.2 2.2 -27.0
5515.250000 -29.3 2.3 -27.0
5502.250000 -29.3 2.3 -27.0
5500.250000 -29.3 2.3 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Levelin dBm

Spurious

575 b8 .85

427 West 12800 South, Draper, UT 84020

555 5.6 5.65 5.7 549 595 B 6.05 6.1
Frequency in GHz
Lirrit Threshdd X Critical Final Critical Surn Lesel
Pre Measurement 2
Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 21.400000 5764.350000 5785.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -1.4 | PASS
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26 cb Banchwickh

Levelin dBm
ra
=

07 o400 s |
57ER R760 57BR R770 5775 R780 5785 5790 5795

Freauency in MHz

Bandwidth

Spectrum 'IAn

Ref Level 0.00 dBm @ RBW 200 kHz

Att 20de  SWT 28.5pus @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm

-20 dBm

-30 dem / \
-40 dBm /\/JJ—
-50 dem M \/\M

-60 dBM—otfird
N M|
70 dBm
-80 dBm
-90 dBm
CF 5.775 GHz 400 pts Span 40.0 MHz

]

)i J G ve

Date: 28.MAR.2024 04:12:3¢€

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5781.138614 | -1.763 30.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used

Fonwver Spectral Densty

Levelin dBm

Connector 1

5770

Connector 2

5775

Frequency in MHz

Sum Level

5780

Lirrit

5785

¢ FsD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 17.700000 0.500000 5766.175000 5783.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -3.4 | PASS
6 dB Banchvicth

e

17.700 MHz |

5755

5760 5765

5770

5775 5780

Freauencv in MHz

5785

5795
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Bandwidth

Spectrum 'IAB

Ref Level 0.00 dBm @ RBW 100 kHz
Att 20dB  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm

-20 dBm

-30 dem WWM WWMW»\\
-40 dBm fJ H
-50 dem ’WJ,\/\J‘J‘V "’1)‘L

Al 4

ol Mg

-70 dem

-80 dBm

-90 dem

CF 5.775 GHz 800 pts

)i ] GIENENED e

Span 40.0 MHz
4

Date: 28.MAR.2024 )4:13:31

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 18.500000 5765.875000 5784.375000
DUT Frequency Result
(MHz)
5775.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Levelin dBm

99 % Banchvicth

5755 5760

Bandwidth

Spectrum

5765

5770

5775 5780 5785 57490 5795

Freauency in MHz

Ref Level 0.00 dBm
Att 20 de
SGL Count 200/200

@ RBW 500 kHz

SWT 11.3 ps @ VBW

2 MHz

Mode Auto FFT

@ 1Pk Max

-10 dBm

-20 dBm

-30 dBem

-40 dBm

-50 dem

endam |

-70 dBem

-80 dBm

-90 dem

CF 5.775 GHz

160 pts Span 40.0 MHz
4

J GENNNRRED wa

Measurement

Instrument
Value

Setting

Target Value

Start Frequency 5.75500 GHz

5.75500 GHz

Stop Frequency 5.79500 GHz

5.79500 GHz

Span 40.000 MHz

40.000 MHz

RBW 500.000 kHz

>= 400.000 kHz

VBW 2.000 MHz

>=1.500 MHz

SweepPoints 160

~ 160

Sweeptime 11.344 ps

AUTO

Reference Level 0.000 dBm

0.000 dBm

TR8980_UDB-Pro_FCC_15.407_UNII-3_Annex_r2
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Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5516.750000 -27.1 0.1 -27.0
5504.250000 -27.6 0.6 -27.0
5503.750000 -27.6 0.6 -27.0
5517.250000 -27.7 0.7 -27.0
5489.250000 -28.2 1.2 -27.0
5489.750000 -28.2 1.2 -27.0
5479.250000 -28.4 1.4 -27.0
5480.250000 -28.6 1.6 -27.0
5516.250000 -28.6 1.6 -27.0
5480.750000 -28.7 17 -27.0
5478.750000 -28.8 1.8 -27.0
5504.750000 -28.8 1.8 -27.0
5498.750000 -29.0 2.0 -27.0
5520.750000 -29.0 2.0 -27.0
5496.750000 -29.0 2.0 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Levelin dBm

Spurious

547 b5

5.55

5.65

b7 575

b8 .85

5.9

595 B

6.05

6.1

Freauency in GHz
Lirit e Threshdd X Critical X Fnal Critical Surn Lewel
Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 21.500000 5813.950000 5835.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 -2.6 | PASS
26 cB Banchwickh
D .
_10 4
c 1
3 -0
% -30 1
-
N UL
ha05 58I1IZ| 58I15 58:20 58;25 58I3E| 58I35 EBLID 58I45
Freauency in MHz
Bandwidth
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Spectrum

(7]

Ref Level 0.00 dBm @ RBW 200 kHz

Att 20dB  SWT 28.5us @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dém

-20 dBm

-30 dem /

-40 dBm /

-S0 dem

-60 dBm

) J

Date: 28.MAR.2024 04:22:42

-70 dBm
-80 dBm
-90 dem
CF 5.825 GHz 400 pts Span 40.0 MHz
]

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5821.435644 | -2.947 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
&
20+
S
[oa}
©
c
= 0T
3 *
(] +
-
204 X
5815 5820 532h 5830 5836
Freauency in MHz
Connector 1 Connector 2 SurnLeve Lirit L FsD
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Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 17.250000 0.500000 5816.175000 5833.425000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 -3.1 | PASS
6 dB Banchvicth
D .
a0l MWM’WWAMMM
. 1
m
©
£
E
4
17.250 MHz |
5505 5810 5815 5820 bg25 5830 5835 5840 5545
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 0.00 dBm

SGL Count 200/200

@ RBW 100 kHz

Att 20 dB  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT

@ 1Pk Max

-10 dBm:

-20 dBm:

P i

koo

-30 dBm

-40 dBm:

-50 dBm:

60 dBm ,J\JM’JUL %UW‘U‘%\[

70 dem

-80 dem

-90 dem

CF 5.825 GHz 800 pts Span 40.0 MHz
J llli““l L

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 18.250000 5815.875000 5834.125000
DUT Frequency Result
(MHz)
5825.000000 | PASS
99 2%Banchvicith

Levelin dBm

[J\/—M

5810

h815

5820

hgzh

5830

h835

h545

5B05
Frequency in MHz
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Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 500 kHz
Att 20 dB SWT 11.3ps @ VBW 2MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm /
-30 dBm
-40 dBm / \
-50 dem \f// \
60 @]
-70 dem
-80 dem
-90 dBm
CF 5.825 GHz 160 pts Span 40.0 MHz
( JU ) G
Dat 28.MAR.2024 4:23:4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements
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Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5505.250000 -27.7 0.7 -27.0
5511.250000 -27.9 0.9 -27.0
5503.250000 -28.1 1.1 -27.0
5503.750000 -28.2 1.2 -27.0
5501.750000 -28.2 1.2 -27.0
5490.250000 -28.2 1.2 -27.0
5505.750000 -28.2 1.2 -27.0
5512.750000 -28.2 1.2 -27.0
5502.250000 -28.2 1.2 -27.0
5489.750000 -28.4 1.4 -27.0
5504.750000 -28.4 14 -27.0
5497.750000 -28.4 14 -27.0
5510.250000 -28.6 1.6 -27.0
5500.750000 -28.6 1.6 -27.0
5510.750000 -28.6 1.6 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Spourious

Levelin dBm

5.75 5.8 5.85

5.55 56 5.65 5.7 5.9 595 B £.05 B.1
Freauency in GHz
Lirrit Threshdd X Critical Fnal Critical —  Sumlend
Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 42.176360 --- 5733.836773 5776.013133
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 -1.7 | PASS
26 cB Bandhwickh
5 _
D +4
_‘ID u
£
s}
©
c 20
] 4
83T
« Wﬂ e e |
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 300 kHz
Att 20 dB  SWT 31.6 ps @ VBW 1 MHz Mode auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm
-30 dem
-40 dBm N/\// \\\
-50 dem o
. A ™
KR oA
-70 dem
-80 dBm
-90 dBm
CF 5.755 GHz 533 pts Span 80.0 MHz
JU ] e

Date: 28.MAR.2024 04:

27:2

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result
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UNIFIED

COMPLIANCE
% Py 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5755.000000 5749.875000 -4.525 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
BT
20+
S
m
©
= 0 s
)
>
3 \/
_20 4
5736 5740 5745 5750 5756 5760 576b 5770 5775
Frequency in MHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 35.550000 0.500000 5737.375000 5772.925000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 -3.7 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

6 dB Banchvicith

Levelin dBm

5730 5740 5750 5760 5770 5780 5790 5795

5715 5720

Freauency in MHz
Bandwidth
Spectrum I lmAz
Ref Level 0.00 dBm @ RBW 100 kHz
Att 20 dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

-10 dBem

-20 dBm:

[J Lot bl fﬁl gl bbb,
/ \

-50 dem
M,
T

-60 dBmn

-70 dBm:

-80 dBm

-90 dBm:

CF 5.755 GHz 1600 pts

TY T

Span 80.0 MHz
]

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 36.750000 5736.625000 5773.375000
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5755.000000 | PASS
5 -
D 4

Levelin dBm

99 %2 Banchwicith

WWW«»M

5715 B720

Bandwidth

Att

Spectrum I

Ref Level 0.00 dBm

5730

5740 5750 5760 5770 5780 5790 5795

Frequencv in MHz

20 dB

SGL Count 200/200

SWT 18,9 ys @ VBW

@ RBW 500 kHz

2MHz Mode Auto FFT

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm

-50 dBm

6 a-dent

-70 dBm:

-80 dBm

-90 dBm:

CF 5.755 GHz

320 pts

Span 80.0 MHz
]

J NRRNNNED W

Measurement

Setting

Instrument
Value

Target Value

Start Frequency

5.71500 GHz

5.71500 GHz

Stop Frequency

5.79500 GHz

5.79500 GHz
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UNIFIED

&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Final Measurement

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5488.750000 -27.8 0.8 -27.0
5485.750000 -28.1 1.1 -27.0
5489.250000 -28.2 1.2 -27.0
5488.250000 -28.3 1.3 -27.0
5485.250000 -28.3 1.3 -27.0
5553.250000 -28.3 1.3 -27.0
5486.250000 -28.3 1.3 -27.0
5520.250000 -28.4 1.4 -27.0
5519.750000 -28.4 1.4 -27.0
5531.750000 -28.5 15 -27.0
5522.750000 -28.5 1.5 -27.0
5516.250000 -28.5 1.5 -27.0
5494.250000 -28.5 1.5 -27.0
5501.250000 -28.5 15 -27.0
5526.750000 -28.5 15 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Spurious

Levelin dBm

5.55 5.65 5.7 5.75 5.8 b.85 b4 595 B 6.05 6.1

b47 55
Freauency in GHz
Limit e Threshdld X Critical X Fnal Critical —  Sumlend
Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 41.575985 5754.287054 5795.863039
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -2.9 | PASS
26 cB Banchwickh
D _
_‘|D -
-20

Levelin dBm

5770 5780 5790 5800 5810 5815

Frequencv in MHz

5735 5740 5750 5760

Bandwidth
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

Spectrum I lmAl

Ref Level 0.00 dBm @ RBW 300 kHz

Att 20 dB  SWT 31.6ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm

-20 dBm:

e / \
E \

-50 dem
A0 By W’M T
-70 dBm:
-80 dBm:
-90 dem:
CF 5.775 GHz 533 pts Span 80.0 MHz
i ] (TS
Date: 28.MAR.2024 04:31:28

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5772.375000 -5.187 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
BT
20+
e
m
©
S 0t
g _W
(]
-
_20 u
5765 5760 5765 5770 5775 5780 5785 57490 5745
Freauency in MHz
Connector 1 Connector 2 SurnLeve Lirit L FsD
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 36.400000 0.500000 5756.825000 5793.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -5.9 | PASS
6 dB Banchvicth
D .
_1D 4
S
m
©
£
E
4
36.400 MHz |
5735 5740 5750 5760 5770 5780 5790 5500 5810 5815

Freauency in MHz

Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Spectrum I lmAz

Ref Level 0.00 dBm

@ RBW 100 kHz

Att 20 dB  SWT 94.7 us @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm v J.'M.mrlnm_h‘u el " MMM

] \

-50 dBm: M W\M

-60 dBm M“w ij

» et
-70 dem

-80 dBm

o0 dem

CF 5.775 GHz 1600 pts Span 80.0 MHz

) ] i %

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5775.000000

36.250000

5756.875000

5793.125000

DUT Frequency Result
(MHz)

5775.000000

PASS

99 %2 Banchwicith

] B i e

Levelin dBm

5750 5760 5770 5780 57490 5800 5810 5815

5735 5740

Frequencv in MHz
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& UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 500 kHz
Att 20 dB SWT 189 ps @ VBW 2MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm < W —
-30 dBm F \/\
-40 dBm r,\/\// \\\\
-50 dem =
b2Eb_ e «/\// \r\"m P9\
-70 dem
-80 dBm
-90 dBm
CF 5.775 GHz 320 pts Span 80.0 MHz
L il J GHRNNRRND wa
Dat MAR.2024 129
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5470.250000 -27.6 0.6 -27.0
5470.000000 -27.6 0.6 -27.0
5470.750000 -28.0 1.0 -27.0
5522.250000 -28.3 1.3 -27.0
5487.250000 -28.4 1.4 -27.0
5521.750000 -28.5 15 -27.0
5484.750000 -28.6 1.6 -27.0
5499.250000 -28.6 1.6 -27.0
5522.750000 -28.7 1.7 -27.0
5488.750000 -28.9 1.9 -27.0
5489.250000 -28.9 1.9 -27.0
5520.250000 -28.9 1.9 -27.0
5498.750000 -28.9 1.9 -27.0
5487.750000 -28.9 1.9 -27.0
5476.750000 -29.0 2.0 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Spourious

Levelin dBm

5.75 5.8 5.85

5.55 56 5.65 5.7 5.9 595 B £.05 B.1
Freauency in GHz
Lirrit Threshdd X Critical Fnal Critical —  Sumlend
Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 41.275798 - 5774.287054 5815.562852
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 -3.0 | PASS
26 B Banchwickh
D _
_‘|D +4
e s
L 204
£
2
(]
—
5765 57E0 5770 5780 57490 5800 5810 ha20 5830 B35
Frequencv in MHz
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 300 kHz
Att 20 dB SWT 31.6 ps @ VBW 1 MHz Mode auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm M""V\ MW
-30 dem va W M\
-40 dBm ’Lr“/} \\\\
-50 dem
ﬁ%—l\r\r/ 0, ﬂ'/‘[/\ Jh\'“\f\f'l “JU“WM
-70 dem
-80 dBm
-90 dBm
CF 5.795 GHz 533 pts Span 80.0 MHz
JU | e

Date: 28.MAR.2024 04:32:18

Power Spectral Density (5795 MHz; 24.000 dBm; 40 MHz)

Result
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UNIFIED

COMPLIANCE
% Py 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5783.375000 -4.832 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
BT
20+
S
m
©
I
©
E Ve
_20 4
5775 5780 5786 5790 5795 5800 505 5810 5815
Frequency in MHz
Cornector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 35.800000 0.500000 5776.825000 5812.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 -4.3 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

\7

6 dB Banchvicith

Levelin dBm

5770 5780 5740 5800 5810 hazd b830 5§35

5755 5760

Freauency in MHz
Bandwidth
Spectrum I lmAz
Ref Level 0.00 dBm @ RBW 100 kHz
Att 20 dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBem
-20 dBm:

o [ W
) \

-50 dBm

-60 dBmn

-70 dBm:

-80 dBm

-90 dBm:

CF 5.795 GHz 1600 pts

TY T

Span 80.0 MHz
]

Date: 28.MAR.2024 04:34:13

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 36.250000 5776.875000 5813.125000
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% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5795.000000 | PASS

Levelin dBm

99 %2 Banchvicith

e

5755 B760

Bandwidth

Att

Spectrum |

Ref Level 0.00 dBm

5770

5780 57490 5800
Frequencv in MHz

5810 h820

20 de

SGL Count 200/200

@ RBW 500 kHz

SWT 189 ps @ YBW 2MHz Mode Auto FFT

@ 1Pk Max

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm

=70 dem

-80 dBm

-90 dBm

CF 5.795 GHz

320 pts

Span 80.0 MHz

)

1

Date:

Measurement

28.MAR.2024 04:34:22

Setting

Instrument
Value

Target Value

Start Freguency

5.75500 GHz

5.75500 GHz

Stop Frequency

5.83500 GHz

5.83500 GHz

Span

80.000 MHz

80.000 MHz

ann e

5830 5835
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO

Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5470.250000 -27.1 0.1 -27.0
5470.000000 -27.1 0.1 -27.0
5470.750000 -27.1 0.1 -27.0
5478.250000 -27.5 0.5 -27.0
5477.750000 -27.6 0.6 -27.0
5480.750000 -27.7 0.7 -27.0
5477.250000 -27.8 0.8 -27.0
5496.250000 -27.9 0.9 -27.0
5478.750000 -27.9 0.9 -27.0
5480.250000 -28.2 1.2 -27.0
5496.750000 -28.2 1.2 -27.0
5495.750000 -28.3 1.3 -27.0
5494.250000 -28.3 1.3 -27.0
5482.750000 -28.3 13 -27.0
5482.250000 -28.3 13 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Spurious

Levelin dBm

547 55 A1 N b.ER b7 575 5.8 585 59 5495 G .05 G.1
Freauency in GHz

Lirrit T Threshdd X Criticel X Fnal Crifical —  Sumlevd
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-- End of Report -
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